Service parts

TGM133 series disassembly drawing


[image: image1.wmf]Cross recessed PT

countersunk flat

head screw Ka25x6

3

2

9

11

6

5

4

8

7

1

1a

1b


Parts list


U  = a part is unavailable
	Scale’s main unit parts

	No.
	Part name
	Part code
	Remarks
	Ordering unit

	1
	Reading head 
	430 263 020 001
	0.1μm DS
	1

	
	
	430 263 020 002
	0.5μm DS
	1

	
	
	430 263 020 003
	1μm DS
	1

	
	
	430 263 020 010
	20μm/1Vp-p
	1

	
	
	430 263 020 020
	20μm/11Ap-p
	1

	1a
	Slider
	
	
	U

	1b
	Scanning unit
	
	
	U

	2
	Cable
	430 263 030 XXX
	SI or SV signals
	1

	
	
	
	Connector type
	

	
	
	
	Cable length
	

	
	
	
	Armor (with or without)
	

	
	
	430 263 031 XXX
	DS signals
	1

	
	
	
	Connector type
	

	
	
	
	Cable length
	

	
	
	
	Armor (with or without)
	

	3
	Al housing assembly
	430 261 520 XXX
	XXX = Lm (cm)
	U

	4
	End cap – right 
	430 261 180 100
	Assembly
	10

	5
	End cap – left
	430 261 181 100
	Assembly
	10

	6
	Mounting insert
	430 261 185 000
	4 pcs per scale
	10

	7
	End cap Seal
	430 261 190 000
	2 pcs per scale
	10

	8
	Spring 4
	430 261 186 000
	2 pcs per scale
	10

	9
	Dust lips
	430 261 245 100
	
	20 m

	  11
	Slider holder 
	430 261 680 000
	
	10


Note:
Make use of dust lips by cutting them with a cutter to the length needed for use. 
	Accessory bracket parts, etc.

	No.
	Part name
	Part code
	Remarks
	Ordering unit

	⑦
	HSB M3x8
	001 715 109 000
	Fixing Mounting el. to scale
	10

	⑦
	PT counter-sunk screw KA25x6
	001 717 115 000
	Fixing End cap to scale
	10

	⑦
	HSB M8x20
	001 715 120 000
	Fixing Scale to machine
	10

	⑦
	HSB M4x20
	001 715 105 000
	Fix. Scan. unit to machine
	10

	⑧
	Clamp for wires small size
	001 981 230 000
	Fixing cable to machine
	10

	⑧
	+P screw M4x10
	001 710 356 000
	For clamp
	10

	⑧
	Air inlet M5/(6x1
	001 765 950 000
	
	10

	⑧
	User manual
	430 261 710 000
	
	1


Note: Using parts in place of the parts determined by this company can lead to secondary malfunctions, and so should be avoided.

2-2. List of tools and supplies used

Prepare the following tools for making repairs to the TGM133 series. 

Special tools

	Tools for inserting Reading head

	Part name
	Part code
	Remarks
	Ordering unit
	Stock

	Securing plate
	430 261 128 000
	For inserting Reading head
	10
	0

	Adjustment jig
	430 261 814 000
	
	1
	0


Adhesive agents

	Adhesive agent

	Part name
	Part code
	Remarks
	Ordering unit
	Stock

	Silicone adhesive 

TERMOSIL K6
	002 040 322 001
	For securing scale End cap
	1
	0

	Loctite 222
	002 040 154 000
	For securing screws
	1
	0

	Silicone grease

MERCK 1.07746. 
	002 030 618 000
	For Dust lips, gaskets etc.
	1
	0

	Service set of

Silicone adhesive
	430 261 803 000
	For Dust lips, gaskets etc.
	1
	0

	Service set of

Loctite 222 
	430 261 802 000
	For Dust lips, gaskets etc.
	1
	0

	Service set of

Silicone grease
	430 261 801 000
	For Dust lips, gaskets etc.
	1
	0


General tools

	Tool name
	Usage

	Dial indicator or an equivalent
	Since this is used in realignment during reinstallation, make use of an item capable of readings up to 2µm.

	Magnet stand
	Used to secure the dial indicator.

	L-type wrench (M4, M5, M8)
	Used when removing the scanning unit.

	Torque driver and hexagon bits for M4, M5, M8
	Since this is used when reinstalling the scale, prepare an item capable of torque settings.

	Cutting pliers or similar product
	Used when removing dust lips, etc.

	Cutters, nippers, etc.
	Used to cut dust lips, etc.

	Cotton swabs or a similar product
	Used when cleaning the scale’s interior.

	Ethyl alcohol or acetone
	Used when cleaning the scale.

	Oscilloscope
	Since this is used to make waveform adjustments, prepare an item capable of observing resurge waveforms.

	+ Screwdriver
	Make use of an item that can turn M2.5 screws.

	Minus screwdriver
	Since this is used to turn the adjustment volume, make use of small scale clock screwdrivers, etc.

	Waste/duster or rags
	Used to wipe up oil from around the scale.

	Other items
	Tweezers, (100  vinyl tubes, vinyl ties, etc.




















Service Manual
TGM133 – 1st edition


_1083401554.unknown

